Repair Parts

ITEM PART NO DESCRIPTION QTY | ITEM PART NO DESCRIPTION QTY
1 403412-G  |STEEL RAMP, TOP 2 8 3000511 HEX BOLT, 3/8-16 X 1" 8
2 403422-G  |STEEL RAMP, BOTTOM 2 9 3000720 WASHER, 3/8" USS 8
3 403431-G  |SUPPORT BAR 4 10 300078 LOCKWASHER, 3/8" 8
4 300261 PAD, SUPPORT BAR 4 11 300069 HEX NUT, 3/8-16 8
5 3000510 1/2-13 X 1" HEX BOLT 4 12 3000819 CLEVIS PIN, 3/8" X 1-1/2" | 4
6 300075 WASHER, 1/2" USS 8 13 303171 CAM BUCKLE STRAP 2
7 300068 1/2-13 C-LOCK HEX NUT 4






